

TEST REPORT

Test Report # 23H-004557 Date of Report Issue: June 14, 2023
Date of Sample Received: June 13, 2023 Pages: Page 1 of 5

CLIENT INFORMATION:

Company: Polyconcept GBS
Recipient: Kathy Lu
Recipient Email: Kathy.Lu@Polyconceptgbs.com



SAMPLE INFORMATION:

Description: Nevada 3.5oz Cotton Convention Tote
Article No.: SM-7296NT Purchase Order Number: M000034169 1 1
Factory No.: 11761 Toy Co./Agency: -
Vendor No.: 11066 Country of Origin: India
Country of Distribution: Canada, United States Labeled Age Grade: -
Quantity Submitted: - Requested Age Grade: -
Testing Period: 06/13/2023 – 06/14/2023 Tested Age Grade: over 12 years of age

OVERALL RESULT:

 **PASS**

Refer to page 2 for test result summary and appropriate notes.

QIMA Testing (HK) Limited

Loska Yeung Lok Ka
Assistant Manager, Chemical Laboratory

QIMA Testing (HK) Limited

Pearl Tse Pui Pui
Laboratory Operations Manager

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	Polyconcept-Chemical Requirements-Report Review (Full Compliance)
NOT APPLICABLE	Polyconcept-Physical Requirements-Report Review (Non-Full Compliance)
PASS	19 CFR 134.11- Country of Origin-Labeling Review

Note:

⚠The product photo was provided by the client. QIMA is not liable to any incorrect results arising from the unclear, erroneous, incomplete, misleading or false information provided.

DETAILED RESULTS:

USA State Requirements:

Requirement	Laboratory	Report Number	Issue Date	Compliance	Status
California Proposition 65 Total Lead Content in Surface Coatings and Substrates	SGS India Pvt. Ltd.	TR:TX:1444030283	June 12, 2023	PASS	Compiled

Client Requirements:

Requirement	Laboratory	Report Number	Issue Date	Compliance	Status
Phthalate Content (10P)	SGS India Pvt. Ltd.	TR:TX:1444030283	June 12, 2023	PASS	Compiled

DETAILED RESULTS:

19 CFR 134.11- Country of Origin-Labeling Review

Test	Observation	Conclusion
Country of Origin	Present on product and can be read easily by consumer at the point of sale	PASS

☐ REFERENCE PHOTO:



23H-004557 Product Reference Photo

-End Report-